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CLIENT Lions Floor

ASTM F387 Standard Test Method for Measuring Thickness of

Ui alle Sol ey Resilient Floor Covering with Foam Layer

AR I

DESCRIPTION OF TEST SAMPLE

IDENTIFICATION Lone Star Spirit Collection
COLOR Saddle Brownie

ROLL NUMBER SKU: LI-TS106V1134P221210
CONSTRUCTION SPC

GENERAL PRINCIPLE

The total thickness of a resilient flooring material is determined through measurements made
using a .250 inch presser foot and a dial micrometer. The average of 5 total measurements is reported
as the average total thickness.

TEST RESULTS
THICKNESS
SPECIMEN 1 0.232 Inch
SPECIMEN 2 0.230 Inch
SPECIMEN 3 0.231 Inch
SPECIMEN 4 0.230 Inch
SPECIMEN 5 0.230 Inch
| AVERAGE TOTAL THICKNESS 0.231 Inch
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